
MS800P
Manure Spreader

PTO Driven  

PUBLISHED    06/16

PARTS MANUAL
SECTION 48D

MATERIAL HANDLING PARTS MANUAL

7015T105



For threaded parts installation, refer to the torque charts in this manual.

TO THE OWNER/OPERATOR/DEALER

WARNING
TO AVOID SERIOUS INJURY OR DEATH:

1. READ AND UNDERSTAND OPERATORS MANUAL.
2. TRACTOR MUST BE EQUIPPED WITH ROLL-OVER
 PROTECTION (ROPS) AND SWAY CHAINS.
3. ALWAYS WEAR SAFETY GLASSES, SAFETY SHOES,
 AND SEAT BELT FASTENED TIGHTLY.
4. STOP TRACTOR, LOCK BRAKES, AND BLOCK UP 
 OR SUPPORT IMPLEMENT SECURELY BEFORE 
 WORKING UNDER RAISED COMPONENT.
5. ALLOW NO RIDERS AT ANY TIME ON TRACTOR OR
 IMPLEMENT: FALLING OFF CAN KILL.

6. KEEP BYSTANDERS CLEAR OF MOVING PARTS
 AND WORKING AREA. KEEP CHILDREN AWAY!
7. DO NOT LIFT, LOWER, OR OPERATE UNLESS
 EVERYONE IS CLEAR OF IMPLEMENT.
8. USE INCREASED CAUTION ON SLOPES & NEAR
 BANKS AND DITCHES TO PREVENT OVERTURN.
9. LOCK LIFT LEVER UP FOR TRANSPORT. HAVE SMV
 SIGN VISIBLE. FOLLOW LOCAL LAWS.
10. USE PARKING STAND OR BLOCK UP WHEN
 UNHITCHING FROM TRACTOR.

All implements with moving parts are potentially hazardous.  There is no substitute for a cautious, safe-minded 
operator who recognizes the potential hazards and follows reasonable safety practices.  The manufacturer has 
designed this implement to be used with all its safety equipment properly attached to minimize the chance of 
accidents.

BEFORE YOU START!!  Read the safety messages on the implement and shown in your manual.
              Observe the rules of safety and common sense!

WARRANTY INFORMATION:

It is the Dealers responsibility to fill out and record all Warranty information of this product with BUSH HOG 
at the time of purchase. Read and understand the complete Warranty Statement found in this Manual. 
Make certain the Serial Number of the Machine is recorded.

The use of “will-fit” parts will void your warranty and cause catastrophic failure with possible serious injury 
or death.



Table of Contents

MS800P Manure Spreader

Section 48D

     PAGE

     Bolt Torque .............................................................................................................................5

     Hydraulic Fitting Torque..........................................................................................................6

     Wheel Lug Torque ..................................................................................................................6

     Main Parts ...................................................................................................................48D-1-1

     Box ..............................................................................................................................48D-1-2

     Apron Chain and Sprocket ..........................................................................................48D-1-3

     Apron Ratchet .............................................................................................................48D-1-4

     PTO Driveline ..............................................................................................................48D-1-5

     PTO Drive....................................................................................................................48D-1-6

     PTO Drive Axle............................................................................................................48D-1-7

     Decal Locations...........................................................................................................48D-1-8





BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL

5



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL

6



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-1

Ref.       Part        Description                                                     Qty.

 No.        No.

  17       -------        Hex Lock Nut 1/2NC                                         10

  18    44623BH    Flange Nut 5/16NC                                           14

  19     Z72531      Flange Nut 3/8NC                                             35

  20     Z72551      Flange Nut 1/2NC                                              4

  21       -------        Set Screw 5/16NC                                             4

  22    5161006     Carriage Bolt 5/16NC x 3/4                                6

  23     Z76222      Carriage Bolt 5/16NC x 5/8                                8

  24       -------        Carriage Bolt 3/8NC x 1-1/4 Extra Short Neck          4

  25    5161614     Carriage Bolt 1/2NC x 1-1/2                               2

  26    5161610     Carriage Bolt 1/2NC x 1                                     8

  27     Z76253      Carriage Bolt 1/2NC x 5                                     2

  28    44928BH    Plow Bolt 3/8NC x 1-1/2                                    35

  29       -------        Self-tapping Screw #10                                      4

  30     Z91513      Top-Wind 10" Swivel Jack                                  1

  31       -------        Manual Tube 3-1/2                                             1

  32     Z44203     PTO Shaft                                                          1

 Ref.       Part          Description                                  Qty.

  No.        No.

    1         -------          Assembly, Apron Chain                   1

    2     7015A505      Assy, Front Apron Sprocket RH      1

    3     7015A506      Assy, Front Apron Sprocket LH       1

    4     7015L560      Plate, Beater Bar Capture               2

    5    7015M501     Sprocket, Apron Chain Rear           2

    6    7015M503     Shaft, Rear Apron Drive                  1

    7     7015S505      Floor Board, Full                             5

    8     7015S506      Floor Board, Right End                   1

    9     7015S507      Floor Board, Left End                      1

   10   7015W501     MX80 Main Frame                          1

   11   7015W502     MX80 Hitch Frame                          1

   12   7015W517     Crossbar                                         1

   13      Z12441        Snapper Pin 1/2 x 4-1/2                  1

   14      Z25102        FD 2-Bolt Flange Bearing 1"           2

   15      Z46532        Key 1/4 x 1/4 x 1-1/2                       2

   16        -------          Hex Lock Nut 3/8NC                       4

Main Parts



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-2

BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

 Ref.      Part          Description                                   Qty.

 No.       No.

   1        -------         Engaging Arm Mounting Bracket      1

   2    7014L469     Front Panel, Ground Drive               1

   3    7015L505     Side Panel LH                                  1

   4    7015L506     Side Panel RH                                  1

   5    7015L540     Splash Guard, Top                            1

   6    7015L542     Splash Guard, LH                             1

   7    7015L543     Splash Guard, RH                            1

   8    7015L561     Clamp, Floor Seal                             1

   9    7015S508     Floor Seal                                         1

  10  7015W503    Box Front, PTO                                1

  11    44623BH      Flange Nut 5/16NC                         31

  12    5161006      Carriage Bolt 5/16NC x 3/4              7

  13     Z76222       Carriage Bolt 5/16NC x 5/8             24

Box



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-3

 Ref.      Part          Description                                   Qty.

 No.       No.

   1        -------         Apron Chain #62 x 123 links            2

   2        -------         Apron Flight Assembly                    16

  10       -------         Apron Flight                                      1

  11       -------         Apron Chain #62 End RH                 1

  12       -------         Apron Chain #62 End LH                 1

  13       -------         Rivet 1/4 x 1/2 Flat Head                  2

  20  7015W507    Bracket, Front Sprocket RH             1

  21       -------         Sprocket, Apron Chain Front            1

  22     Z26301       Bushing, 1 ID x 1-1/4 OD x 1-5/8     1

  23       -------         Hex Bolt 5/16NC x 3                         2

  24       -------         Hex Lock Nut 5/16NC                      2

  25     Z73232       Wide Washer 3/8 Thin                      1

  26     Z29201       Grease Fitting, 1/8NPT                    1

Apron Chain & Sprocket



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-4

Ref.        Part           Description                                                 Qty.

 No.         No.

  30     7015L524      Handle, Ratchet Speed Set                           1

  31    7015M512     Flange Bushing                                              1

  32    7015M514     Bushing, Link Arm Bolt                                   1

  33         -------          Bolt Spacer                                                    1

  34    7015W510     Arm, Apron Ratchet Drive                              2

  35    7015W511     Slide, Speed Adjuster                                     1

  36    7015W512     Dog, Ratchet                                                  2

  37    7015W513     Ratchet, Apron Drive                                      1

  38    7015W514     #50 24Tooth Sprocket Hub                            1

  39    7015W515     Arm, Ratchet Drive Link                                 1

  40       Z21204        Ball Bearing 1635 RS                                    3

  41       Z26201        Bushing, 3/4 ID x 1-1/2                                  1

  42       Z26303        Bushing, 1 ID x 1-1/4 Long Grooved             2

  43       449BH        Grease Zerk 1/4NF                                        2

  44         -------          Hex Bolt 3/8NC x 1                                        1

  45         -------          Hex Bolt 1/2NC x 2-1/2                                  3

  46         -------          Hex Lock Nut 3/8NC                                      1

  47         -------          Hex Lock Nut 1/2NC                                      3

 Ref.       Part          Description                                  Qty.

  No.        No.

    1     7015A507      Apron Ratchet Drive Mechanism    1

    2    7015W518     Shield, Apron Drive                         1

    3       Z25102        FD 2-Bolt Flange Bearing 1"           1

    4       Z31201        Spring 1/2 x 1-1/2 x .048                 1

    5       Z31304        Spring 1/2 x 2-1/2 x .063                 1

    6       Z42141       #50 Roller Chain 44P (22 Links)    1

    7       Z42803        Sprocket, #50 11Tooth 1" Bore       1

    8       Z46532        Key 1/4 x 1/4 x 1-1/2                       1

    9         -------          Key, 1/4 x 1/4 x .913                       1

   10        -------          Hex Bolt 3/8NC x 1                         2

   11        -------          Hex Lock Nut 3/8NC                       3

   12        -------          Hex Lock Nut 1/2NC                       1

   13      Z72461        Low Profile Lock Nut 5/8NC            1

   14    44623BH      Flange Nut 5/16NC                         1

   15    15915BH      Flat Washer 3/8                               2

   16      Z73232        Wide Washer 3/8 Thin                    1

   17      Z75571        Shoulder Bolt 3/4 x 1-1/2                1

   18      Z76121        Flange Bolt 5/16NC x 3/4                4

   19      Z76222        Carriage Bolt 5/16NC x 5/8             1

   20     5161212       Carriage Bolt 3/8NC x 1-1/4            2

Apron Ratchet



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-5

Ref.        Part           Description                                                 Qty.

 No.         No.

  13        -------          Hex Bolt 3/8NC x 4-1/2                                  4

  14        -------          Hex Bolt 1/2NC x 1-1/2                                  2

  15        -------          Hex Bolt 5/8NC x 1-1/4                                  4

  16        -------          Hex Lock Nut 5/8NC                                      4

  17     44623BH      Flange Nut 5/16NC                                        2

  18      Z72531        Flange Nut 3/8NC                                          6

  19      Z72551        Flange Nut 1/2NC                                          2

  20       Z76111        Flange Bolt 1/4NC x 3/4                                 4

  21      Z76121        Flange Bolt 5/16NC x 3/4                               2

  22      5161006       Carriage Bolt 5/16NC x 3/4                            2

  23     44109BH      Carriage Bolt 3/8NC x 1                                 2

 Ref.       Part          Description                                  Qty.

  No.        No.

    1     7015A504      Assembly, PTO Axle                       1

    2     7015L525      Bracket, Gear Box                          1

    3     7015L533      Shield, PTO Drive Shaft                  1

    4     7015L536      Bracket, PTO Drive Shaft                1

    5    7015M515     Shaft, PTO Drive                             1

    6    7015W506     Guard, Gearbox                              1

    7    7015W516     Beater Bar, PTO Drive                    1

    8       Z25101        FL 2-Bolt Flange Bearing 1"            1

    9       Z43101        Gearbox 540RPM 15HP                 1

   10      Z46404        Shaft Coupler L095 x 1                   2

   11      Z46405        Coupler Spider L095                       1

   12        -------          Key, 1/4 x 1/4 x .913                       2

PTO Driveline



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-6

PTO Drive

Ref.        Part           Description                                     Qty.

 No.         No.

  30    7015W504     PTO Spline Plate                               1

  31     7015L539      Bracket, Belt Tightener                       1

  32     7015L541      PTO Cover                                         1

  33    7015M516     PTO Spline                                         1

  34         -------          Lock Washer 1/4                                2

  35         -------          Hex Bolt 1/4NC x 1-3/8                      2

  36       Z46535        Key, 1/4 x 1/4 x 1-3/4                         1

  37         -------          Hex Bolt 7/16NC x 2                          4

  38         -------          Hex Lock Nut, 7/16NC                       4

  39         -------          Hex Bolt 3/8NC x 1                            2

  40         -------          Hex Lock Nut 3/8NC                          2

  41       Z41510        "L" Bushing 1" Bore                           1

  42       Z41704        Double "B" Sheave, 3.55" Pitch         1

  43       Z25202        4-Bolt Flange Bearing, 1-1/4              2

 Ref.       Part          Description                                               Qty.

  No.        No.

    1     7015A508      Assy, Adjustable Input Shaft                        1

    2     7013L332      Shield, PTO Belt                                           1

    3         -------          Front Pulley Shield                                       1

    4       Z25101        FL 2-Bolt Flange Bearing 1"                         1

    5       Z41154        Single Belt, B57 / B51                                  2

    6       Z41510        "L" Bushing 1" Bore                                      1

    7       Z41610        Dbl "B" Shv, 6.25" Pitch / "B" Shv, 6.75" Pitch     1

    8         -------          Hex Bolt 1/4NC x 1-3/4                                2

    9         -------          Hex Bolt 1/2NC x 1-1/2                                6

   10        -------          Hex Lock Nut 5/16NC                                  1

   11        -------          Hex Lock Nut 1/2NC                                    6

   12    44623BH      Flange Nut 5/16NC                                      1

   13      Z72551        Flange Nut 1/2NC                                        1

   14        -------          Flat Washer 1/2                                            4

   15        -------          Lock Washer 1/4                                          2

   16      Z76111        Flange Bolt 1/4NC x 3/4                               6

   17     5161006       Carriage Bolt 5/16NC x 3/4                          3

   18      Z76253        Carriage Bolt 1/2NC x 5                               1

   19        -------          Self-tapping Screw #10                                4

   20        -------          Manual Tube 3-1/2                                       1

   21      Z46535        Key 5/16 x 5/16 x 1                                      1



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-7

Ref.       Part          Description Qty.

 No.        No.

   1     7015L509     Bracket, PTO Axle Mount 2

   2    7015W509 1

   3       Z12312 2

   4       Z23201 4

   5       Z28301 2

   6       Z72691 2

   7       Z72931 10

   8       Z91203 2

* Z91204 2

  10     Z91304        2

  11      Z91801 2

  12     Z29204

    Solid Axle, 1" Spindle
      Cotter Pin 1/8 X 2-1/2 
      L44643 Cone, L44610 Cup 
      Double Lip Seal 1-1/4 Shaft 
      Slotted Hex Nut 1NF

      Lug Nut 1/2NF

      1100# 5 on 4-1/2 Hub 
      Complete 1100 Hub w/ Parts 
      6.70-15 SL Farm Spec Spoked 
      Dust Cap 1.98 Bore

      Grease Fitting, 1/8NPT x 45 2

PTO Drive Axle



BUSH HOG / MATERIAL HANDLING REPAIR PARTS MANUAL June, 2016

48D-1-8

 Ref.      Part          Description                                   Qty.

 No.       No.

   1      Z94044       Apron Speed                                    1

   2      Z94119       Read Manual                                    1

   3      Z94168       Rotating Blade                                  2

   4      Z94116       Rotating Part                                    3

   5      Z94169       Shield Hazard                                   3

   6      Z94118       Rotating Driveline                             2

   7     Z946619      Model Decal, MS800P                     2

UNDER
SHIELD

Decal Locations





2501 GRIFFIN AVE. • SELMA, AL 36703
(334) 872-6261 • (334) 874-2700
PARTS ORDERING 1-800-304-2836

FAX 1-800-572-1784
WWW.BUSHHOG.COM


